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Compliance Control Institute (Guangzhou) Co., Ltd. 

Room 701, Building 2, No.89, Majun Street, Nansha District, Guangzhou, 
Guangdong, China 

Tel：+86-20-84900678         Fax：+86-20-84910993 
Email：cs@ccilab.com.cn    Website：www.ccilab.com.cn 

This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by 
request to CCI or via the webpage of Conditions of Testing in the official website: www.ccilab.com.cn. Attention is drawn to the limitation of liability, 
indemnification and jurisdiction issues defined therein. This report sets forth our findings solely respect to the client’s request(s) and the test results 
are obtained just with the submitted sample identified herein. The test results set forth in this report are not indicative or representative of the quality 
or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. This report 
can not be reproduced except in full, without prior written permission of CCI. Any unauthorized alteration, forgery or falsification of the content or 
appearance of this report is unlawful, and any offenders may be prosecuted to the fullest extent of the law. 

中国认可 
国际互认 
检测 
TESTING 

CNAS L7916 

Applicant : GUANGZHOULIANYIMAOYIYOUXIANGONGSI     

Address : Nanshajiehuanshidadaozhong414haoshoucengA19, nanshaqu, guangzhoushi, 511458, CN    

(The following sample(s) was (were) submitted and identified by client as) 

Sample Name : Earrings    

Model/Item No. : 

LFJA, LFJB, X001ACDAGB, X001AZZQZ1, X001B0077H, X001E44M53, X001E43UR9, 

X0012Q84LV, X001E44MM1, X00181ODKV, X001E9CA6L, X0014J3IY9, X0012V0MFH, 

X001ACBQNF, X0017WJ6OJ, X0012Q86OV, X001ACDKNJ     

Test Period : From Oct. 26, 2021 to Nov. 01, 2021 

Tests Conducted : As requested by the applicant, for details refer to attached page(s). 

Executive Summary: 

No. TESTED SAMPLE STANDARD / REQUIREMENT CONCLUSION 

1 
Tested material(s) of 

submitted sample(s) 

Entry 63 of Annex XVII to the REACH Regulation (EC) 

No.1907/2006 – Lead (Pb) 
PASS 

2 
Tested material(s) of 

submitted sample(s) 

Entry 23 of Annex XVII to the REACH Regulation (EC) 

No.1907/2006 – Cadmium (Cd) 
PASS 

3 
Tested material(s) of 

submitted sample(s) 

Entry 27 of Annex XVII to the REACH Regulation (EC) 

No.1907/2006 –Nickel release 
PASS 

Signed for and on behalf of 

Compliance Control Institute (Guangzhou) Co., Ltd. 

Approved by: 

Pascal SHI/Technical Director 
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TESTS CONDUCTED: 

1. Lead (Pb)  

Test Method: With reference to EPA3050B, was analyzed by Atomic Absorption Spectroscopy (AAS) or Inductively 

Coupled Plasma Optical Emission Spectrometer (ICP-OES). 

Material No. Limit (mg/kg) RL (mg/kg) Test Result (mg/kg) Conclusion 

1 500 2 N.D. PASS 

 

Note:      

1. RL= Reporting Limit. 

2. mg/kg = Milligram per kilogram. 

3. N.D. = Not Detected (Less than Reporting Limit). 

 

 

 

2. Cadmium (Cd) 

Test Method: With reference to EPA3050B, was analyzed by Atomic Absorption Spectroscopy (AAS) or  

Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES). 

Material No. Limit (mg/kg) RL (mg/kg) Test Result (mg/kg) Conclusion 

1 100 2 N.D. PASS 

 

Note:      

1. RL= Reporting Limit. 

2. mg/kg = Milligram per kilogram. 

3. N.D. = Not Detected (Less than Reporting Limit). 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   
 

 

TEST REPORT 
 

Report No.: CCI211100376EN    Report Date: Nov. 01, 2021 Page 3 of  4 

 

Compliance Control Institute (Guangzhou) Co., Ltd. 
 
Room 701, Building 2, No.89, Majun Street, Nansha District, Guangzhou, 
Guangdong, China 

Tel：+86-20-84900678         Fax：+86-20-84910993 
Email：cs@ccilab.com.cn    Website：www.ccilab.com.cn 

This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by 
request to CCI or via the webpage of Conditions of Testing in the official website: www.ccilab.com.cn. Attention is drawn to the limitation of liability, 
indemnification and jurisdiction issues defined therein. This report sets forth our findings solely respect to the client’s request(s) and the test results 
are obtained just with the submitted sample identified herein. The test results set forth in this report are not indicative or representative of the quality 
or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. This report 
can not be reproduced except in full, without prior written permission of CCI. Any unauthorized alteration, forgery or falsification of the content or 
appearance of this report is unlawful, and any offenders may be prosecuted to the fullest extent of the law. 

 

中国认可 
国际互认 
检测 
TESTING 

CNAS L7916 

3. Nickel release 

Test Method: With reference to EN1811:2011+A1:2015, was analyzed by Inductively Coupled Plasma Optical 

Emission Spectrometer (ICP-OES). 

Material No. 
Limit 

(µg/cm
2
/week) 

Sample 
Surface  

Area (cm
2
) 

Solution 

Volume (mL) 

Test Result 

(µg/cm
2
/week) 

Conclusion 

1 0.5 

A 4.0 5 <0.05 PASS 

B 4.0 5 <0.05 PASS 

C 4.0 5 <0.05 PASS 

 

Note: 

1. µg/cm
2
/week = microgram per square centimeter per week. 

2. Products intended to come into direct and prolonged contact with the skin, Articles with a migration limit of 

0.5μg/cm
2
/week: 

a) An article will be deemed to be non-compliant when the nickel release value is greater than or equal to 

0.88μg/cm
2
/week. 

b) An article will be deemed to be compliant when the nickel release value is less than 0.88μg/cm2/week. 

 

 

Test Material(s) List 

Material No. Description Location 

1 Golden metal  Earrings 

 

 

Test Photo Appendix 
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Additional Photo Appendix 
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